Permobil

Drawings Chassis

Power Base Part Catalogs  
Base  
F5/F5 VS Facelift (SN 2582000001 AND NEWER)  
Chassis  


 

Parts View

New Part Number Old Part Number Description Pos
333120 1834366 CHASSIE BOX, M1, M3, M5 F3, F5 1.2
NULL 332667 BOX 2.1
NULL 323307 BATTERY BOX 3.1
NULL 323462 SLIDE TAPE L=340 4.1
NULL 1831392 STICKER Power connections 5.1
612857 612857-99-0 WASHER ISO 7093-1 5 200 HV Fe/Zn 5 C1 (5.3x15x1) 6.1
613836 1830763 BUTTON HEAD SCREW M5x8 10.9 Fe/Zn 5 C1/LCK 7.1
NULL 1830716 STRAP BATTERY SLED STOP F3 F5 M3 M5 8.1
612857 612857-99-0 WASHER ISO 7093-1 5 200 HV Fe/Zn 5 C1 (5.3x15x1) 9.1
600226 600226-99-0 LOCK NUT M5 FZB 10.1
NULL 1830717 STRAP BATTERY SLED 11.1
NULL 323399 BRACKET 12.1
NULL 323400 BRACKET 13.1
612474 1827754 SCREW ISO 7380 M4x6 10.9 Fe/Zn 5 C4 14.1
612474 1827754 SCREW ISO 7380 M4x6 10.9 Fe/Zn 5 C4 15.1
612474 1827754 SCREW ISO 7380 M4x6 10.9 Fe/Zn 5 C4 17.1
1830724 1830724 CABLE CLIP O 13mm CHASSIS, F3 F5 M3 M5 18.1
600226 600226-99-0 LOCK NUT M5 FZB 19.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 20.1
600590 600590-99-0 SHCS MC6S 8x16 fzb 21.1
1830747 1830747 CONSOLE CHASSIS F3 F5 M3 M5 M1 22.1
NULL 324728 SPACER 23.1
613901 613901-99-0 Screw ISO 4762 M8x20 Fe/Z LOCKING COAT DIN 267-28 24.1
NULL 324248 HOOK TIE DOWN REAR LEFT 25.1
NULL 614660 SCREW ISO 10642 M10x20 Fe/Zn 26.1
NULL 324249 HOOK TIE DOWN REAR RIGHT 27.1
NULL 322897 BRACKET 28.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 29.1
613901 613901-99-0 Screw ISO 4762 M8x20 Fe/Z LOCKING COAT DIN 267-28 30.1
1831400 1831400 CABLE CLIP MOTOR LEFT F5 31.1
NULL 325109 SCREW 32.1
600189 600189-99-0 SHCS MC6S 5x10 fzb ISO 4762 33.1
1831401 1831401 CABLE CLIP MOTOR RIGHT F5 34.1
329515 1830725 HOLDER, CABLE, F3 F5 M3 36.1
330612 1832869 BATTERY BOX ASSEMBLY M3 M5 F3 F5 37.1
325346 1830749 PLASTIC PLUG 30mm,CHASSIS 38.1

Spare Parts Catalog - v2.0 (5)